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FUEL TANK ( EPAEVAP certified )
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NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO.| REMARKS
1 3570 0516 000 |4v% TANK 1

2 | K110 0108 016 |Fik' Ik BOLT 6 |M8x16

3 | 3570 0531 000 |%+vvy7 CAP 1

4 | 3570 0535 000 |74)L3 FILTER 1

5 | 0833 0001 200 |-ILIY¥ WASHER 1 |M12

6 | K712 0112 020 |Fik' Vb BOLT 1 |M12%20

7 | 3570 0538 000 J#H—R HOSE 2 |L=630 IV Uit B &
8 | 0050 1100 120 |K-ANUN CLAMP HOSE 8 |12

9 | 5229 0215 000 [toY SENSOR 1

10 | A242 0105 010 |FA"a%Y" SCREW 5 |M5%10

11 | K700 0106 016 |Fi'JLb BOLT 1 [M6x16(7T)

12 | F300 0106 000 |FFyb NUT 1 |M6

13 | 3570 0539 000 |H—2A HOSE 1 ]L=300 IV Uit B &
14 | 3570 0541 000 |¥4¥=A4% CANISTER 1

15 | 3570 0545 000 |7°L—b PLATE 1

16 | 0050 2114 083 |9507° CLAMP 1

17 | 3570 0548 000 | 34Ub JOINT 1 ]263-38021-A3

19 | 3570 0542 000 |K—2A HOSE 1 ]L=200 IV Uit B &
20 | 3570 0543 000 [#h—A HOSE 1 ]L=200 IV Uit B &
21 | 0050 1100 080 |H—An UM CLAMP HOSE 2 |8

30 | ZR0642009500 [71—I)74)V3—|FUEL STRAINEf 1 ]064-20095-00 IV U B AR S
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